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Cat.# 90-8M0125571

Service/Support Material

Service/Support Material

v84763892 PARTS MANUAL
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Cat.# 90-8M0125571

Service/Support Material

Service/Support Material

v84763892 PARTS MANUAL

Ref # Part
Class

Part Number Description Comments Qty Note

- 8M0125568 PARTS MANUAL RC / Console
Mount / Mechanical

AR

- 8M0125569 PARTS MANUAL RC / Console
Mount / DTS

AR

- 8M0125570 PARTS MANUAL RC / Panel Mount /
Mechanical

AR

- 8M0125571 PARTS MANUAL RC / Panel Mount /
DTS

AR

- 8M0125572 PARTS MANUAL RC / Side Mount AR
- 8M0125575 PARTS MANUAL Zero Effort /

Mechanical
AR

- 8M0125576 PARTS MANUAL Zero Effort / DTS AR
- 8M0125578 PARTS MANUAL RC / Foot Throttle AR
- 8M0125579 PARTS MANUAL RC / Conversion /

Attaching Kits / TS Cables
AR

- 0090 8M0093272 SERVICE MANUAL Remote
Controls (Mechanical and DTS)

AR
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Cat.# 90-8M0125571

Remote Control-DTS Panel Mount (883465A1)

Remote Control-DTS Panel Mount (883465A1)

v7620010 PARTS MANUAL
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Cat.# 90-8M0125571

Remote Control-DTS Panel Mount (883465A1)

Remote Control-DTS Panel Mount (883465A1)

v7620010 PARTS MANUAL

Ref # Part
Class

Part Number Description Comments Qty Note

- 0000 883465A1 REMOTE CONTROL Panel Mount-
Chrome

1

1 0000 883463A02   HANDLE ASSEMBLY  (Panel Mount-Chrome) 1
2 0037 883467     EMBLEM Mercury 1
3 0010 87776030   SCREW (M8 x 30) 1
4 0000 858681   COVER (Dark Grey)  Front 1
5 0010 858660   SCREW (40 X 12 MM WN 145) 2
6 0000 883468T   BEZEL  (Panel Mount) 1
7 0010 884543   SCREW (#12 x 1.25) 3
8 0010 4008870   SCREW (M6 x 1) 4
9 0000 858682   COVER (Dark Grey)  Front 1
10 0000 877724A02   MODULE ASSEMBLY Shift and

Throttle  Housing
1

11 0010 4008845     SCREW (M6 x 45) 1
12 0012 4002315     WASHER (6.60 X 12.5 X 1.5 mm -

SS)
1

13 0082 877736     SENSOR Throttle/Shift 1
14 0023 877771     NYLINER Flanged 1
15 NSS     NOT SOLD SEPARATE   Plate
16 0010 87775510     SCREW (M4 x 10) 2
17 0000 15920Q54   LANYARD ASSEMBLY  (Quicksilver Brand) 1 [1]
17 0000 15920T54   LANYARD ASSEMBLY  (Mercury Brand) 1 [1]
18 0087 133982   SWITCH ASSEMBLY Stop

Lanyard
1

19 0000 120441   RETAINER Brass 1
NS 0084 891926A01 HARNESS ASSEMBLY Command

Module-Panel Mount
1

PART NOTES:

[1] - Alternate part numbers:

15920Q54QS

15920T54MPP
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Cat.# 90-8M0125571

Remote Control-DTS Panel Mount (892984A01 and A02)

Remote Control-DTS Panel Mount (892984A01 and A02)

v8714726 PARTS MANUAL



PAGE 6

Cat.# 90-8M0125571

Remote Control-DTS Panel Mount (892984A01 and A02)

Remote Control-DTS Panel Mount (892984A01 and A02)

v8714726 PARTS MANUAL

Ref # Part
Class

Part Number Description Comments Qty Note

- 0000 892984A01 REMOTE CONTROL (Panel Mount-
Single)(Chrome)

1

- 0000 892984A02 REMOTE CONTROL (Panel Mount-
Single)(Black)

1

1 0000 892985A04   HANDLE ASSEMBLY (Panel
Mount-Chrome)

1

1 0000 892985A05   HANDLE ASSEMBLY (Panel
Mount-Black)

1

2 0037 883467     EMBLEM Mercury 1
3 0010 87776030   SCREW (M8 x 30) 1
4 0000 858681   COVER (Dark Grey)  Front 1
5 0010 858660   SCREW (40 X 12 MM WN 145) 2
6 0000 883468T02   BEZEL (Panel Mount) 1
7 0010 884543   SCREW (#12 x 1.25) 3
8 0010 4008870   SCREW (M6 x 1) 4
9 0000 858682   COVER (Dark Grey)  Front 1
10 0000 877724A02   MODULE ASSEMBLY Shift and

Throttle  Housing
1

11 0010 4008845     SCREW (M6 x 45) 1
12 0012 4002315     WASHER (6.60 X 12.5 X 1.5 mm -

SS)
1

13 0082 877736     SENSOR Throttle/Shift 1
14 0023 877771     NYLINER Flanged 1
15 NSS     NOT SOLD SEPARATE   Plate 1
16 0010 87775510     SCREW (M4 x 10) 2
17 0000 15920Q54   LANYARD ASSEMBLY  (Quicksilver Brand) 1 [1]
17 0000 15920T54   LANYARD ASSEMBLY  (Mercury Brand) 1 [1]
18 0087 133982   SWITCH ASSEMBLY Stop

Lanyard
1

19 0000 120441   RETAINER Brass 1
20 0010 859031   SCREW (.250-20 x 1.50) 3
21 0012 69057   WASHER (.281 x .734 x .063) 3
22 0011 814101   NUT (.250-20) Stainless Steel 3
23 0056 8M0087765   DECAL Lanyard, White 1

PART NOTES:

[1] - Alternate part numbers:

15920Q54QS

15920T54MPP
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Cat.# 90-8M0125571

Remote Control-DTS Panel Mount-Tow Sport (879304A01)

Remote Control-DTS Panel Mount-Tow Sport (879304A01)

v21323425 PARTS MANUAL
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Cat.# 90-8M0125571

Remote Control-DTS Panel Mount-Tow Sport (879304A01)

Remote Control-DTS Panel Mount-Tow Sport (879304A01)

v21323425 PARTS MANUAL

Ref # Part
Class

Part Number Description Comments Qty Note

- 0000 879304A01 REMOTE PANEL CONTROL Tow
Sport DTS

1

1 0000 879365T01   HANDLE ASSEMBLY Tow Sport
Remote Control

1

2 0000 8M0029181   HANDLE COVER Mercury Emblem 1
2 0000 8M0033859   HANDLE COVER Scorpion

Emblem
1

3 0012 814806   WASHER (.344 x .688 x .065)
Stainless Steel

1

4 0000 40088T70   SCREW (M6 x 1) 1
5 0000 858681   COVER (Dark Grey)  Front 1
6 0010 858660   SCREW (40 X 12 MM WN 145) 2
7 0000 883468T02   BEZEL (Panel Mount) 1
8 0010 884543   SCREW (#12 x 1.25) 3
9 0010 4008870   SCREW (M6 x 1) 4
10 0000 858682   COVER (Dark Grey)  Front 1
11 0000 877724A02   MODULE ASSEMBLY Shift and

Throttle  Housing
1

12 0010 4008845     SCREW (M6 x 45) 1
13 0012 29245     WASHER (.281 x .500 x .060)

Stainless Steel
1

14 0082 877736     SENSOR Throttle/Shift 1
15 0023 877771     NYLINER Flanged 1
16 NSS     NOT SOLD SEPARATE   Plate 1
17 0010 87775510     SCREW (M4 x 10) 2
18 0000 15920Q54   LANYARD ASSEMBLY  (Quicksilver Brand) 1 [1]
18 0000 15920T54   LANYARD ASSEMBLY  (Mercury Brand) 1 [1]
19 0087 133982   SWITCH ASSEMBLY Stop

Lanyard
1

20 0000 120441   RETAINER Brass 1
21 0010 859031   SCREW (.250-20 x 1.50) 3
22 0012 69057   WASHER (.281 x .734 x .063) 3
23 0011 814101   NUT (.250-20) Stainless Steel 3

PART NOTES:

[1] - Alternate part numbers:

15920Q54QS

15920T54MPP
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PARTS INDEX

PARTS MANUAL

Part No. Description Pg. Ref.no Part No. Description Pg. Ref.no
120441 RETAINER Brass 4 19 120441 RETAINER Brass 6 19
120441 RETAINER Brass 8 20 133982 SWITCH ASSEMBLY Stop  Lanyard 4 18
133982 SWITCH ASSEMBLY Stop  Lanyard 6 18 133982 SWITCH ASSEMBLY Stop  Lanyard 8 19
15920Q54 LANYARD ASSEMBLY 4 17 15920Q54 LANYARD ASSEMBLY 6 17
15920Q54 LANYARD ASSEMBLY 8 18 15920T54 LANYARD ASSEMBLY 4 17
15920T54 LANYARD ASSEMBLY 6 17 15920T54 LANYARD ASSEMBLY 8 18
29245 WASHER (.281 x .500 x .060) Stainless Steel 8 13 4002315 WASHER (6.60 X 12.5 X 1.5 mm -SS) 4 12
4002315 WASHER (6.60 X 12.5 X 1.5 mm -SS) 6 12 4008845 SCREW (M6 x 45) 4 11
4008845 SCREW (M6 x 45) 6 11 4008845 SCREW (M6 x 45) 8 12
4008870 SCREW (M6 x 1) 4 8 4008870 SCREW (M6 x 1) 6 8
4008870 SCREW (M6 x 1) 8 9 40088T70 SCREW (M6 x 1) 8 4
69057 WASHER (.281 x .734 x .063) 6 21 69057 WASHER (.281 x .734 x .063) 8 22
814101 NUT (.250-20) Stainless Steel 6 22 814101 NUT (.250-20) Stainless Steel 8 23
814806 WASHER (.344 x .688 x .065) Stainless Steel 8 3 858660 SCREW (40 X 12 MM WN 145) 4 5
858660 SCREW (40 X 12 MM WN 145) 6 5 858660 SCREW (40 X 12 MM WN 145) 8 6
858681 COVER (Dark Grey)  Front 4 4 858681 COVER (Dark Grey)  Front 6 4
858681 COVER (Dark Grey)  Front 8 5 858682 COVER (Dark Grey)  Front 4 9
858682 COVER (Dark Grey)  Front 6 9 858682 COVER (Dark Grey)  Front 8 10
859031 SCREW (.250-20 x 1.50) 6 20 859031 SCREW (.250-20 x 1.50) 8 21
877724A02 MODULE ASSEMBLY Shift and Throttle  Housing 4 10 877724A02 MODULE ASSEMBLY Shift and Throttle  Housing 6 10
877724A02 MODULE ASSEMBLY Shift and Throttle  Housing 8 11 877736 SENSOR Throttle/Shift 4 13
877736 SENSOR Throttle/Shift 6 13 877736 SENSOR Throttle/Shift 8 14
87775510 SCREW (M4 x 10) 4 16 87775510 SCREW (M4 x 10) 6 16
87775510 SCREW (M4 x 10) 8 17 87776030 SCREW (M8 x 30) 4 3
87776030 SCREW (M8 x 30) 6 3 877771 NYLINER Flanged 4 14
877771 NYLINER Flanged 6 14 877771 NYLINER Flanged 8 15
879304A01 REMOTE PANEL CONTROL Tow Sport DTS 8 - 879365T01 HANDLE ASSEMBLY Tow Sport Remote Control 8 1
883463A02 HANDLE ASSEMBLY 4 1 883465A1 REMOTE CONTROL Panel Mount-Chrome 4 -
883467 EMBLEM Mercury 4 2 883467 EMBLEM Mercury 6 2
883468T BEZEL 4 6 883468T02 BEZEL (Panel Mount) 6 6
883468T02 BEZEL (Panel Mount) 8 7 884543 SCREW (#12 x 1.25) 4 7
884543 SCREW (#12 x 1.25) 6 7 884543 SCREW (#12 x 1.25) 8 8
891926A01 HARNESS ASSEMBLY Command Module-Panel

Mount
4 NS 892984A01 REMOTE CONTROL (Panel Mount-Single)(Chrome) 6 -

892984A02 REMOTE CONTROL (Panel Mount-Single)(Black) 6 - 892985A04 HANDLE ASSEMBLY (Panel Mount-Chrome) 6 1
892985A05 HANDLE ASSEMBLY (Panel Mount-Black) 6 1 8M0029181 HANDLE COVER Mercury Emblem 8 2
8M0033859 HANDLE COVER Scorpion Emblem 8 2 8M0087765 DECAL Lanyard, White 6 23
8M0093272 SERVICE MANUAL Remote Controls (Mechanical

and DTS)
2 - 8M0125568 PARTS MANUAL RC / Console Mount / Mechanical 2 -

8M0125569 PARTS MANUAL RC / Console Mount / DTS 2 - 8M0125570 PARTS MANUAL RC / Panel Mount / Mechanical 2 -
8M0125571 PARTS MANUAL RC / Panel Mount / DTS 2 - 8M0125572 PARTS MANUAL RC / Side Mount 2 -
8M0125575 PARTS MANUAL Zero Effort / Mechanical 2 - 8M0125576 PARTS MANUAL Zero Effort / DTS 2 -
8M0125578 PARTS MANUAL RC / Foot Throttle 2 - 8M0125579 PARTS MANUAL RC / Conversion / Attaching Kits /

TS Cables
2 -

NSS NOT SOLD SEPARATE   Plate 4 15 NSS NOT SOLD SEPARATE   Plate 6 15
NSS NOT SOLD SEPARATE   Plate 8 16


